wamranas. FCC RADIO TEST REPORT Report No. : FG8N0620-05E
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Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 758.000 MHz 100.000 kHz 715.25137 MHz -59.61 dBm -46.61 dB
805.000 MHz 1.000 GHz 100.000 kHz 995.56597 MHz -57.93 dBm -44.93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.57761 GHz -47.70 dBm -34.70 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54780 GHz -43.47 dBm -30.47 dB
i
{ J J wa

Date: 12 APR.2019 20:19:35

TEL : 886-3-327-3456 Page Number 1 A13-20 of 33
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG8N0620-05E

Mask

LTE Band 14 / 5MHz / QPSK

Lowest Channel / 1RB
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=)

Ref Level 30.00 dam

Offset_10.70 d8

Mode Sweep
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Date: 23 APR 2019 14.0255
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Mode Sweep
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Date: 23 APR 2019 14.03.25
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GF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Tx Power 23.61 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.68 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-12.500 MHz ~5.000 MRz |_100.000 kiz | 785.30072 MHz ~52.08 dém -75.68 dB ~40.68 dB 2.500 MHz ~5.000 MRz |__100.000 kHz | 781.67754 Mz ~52.94 dém 76.62 dB ~41.62d8
-5.000 MHZ -2.500 MHz | 100.000 kHz | 787.98188 MHz -20.44 dBm -44.05 d8 -19.05 d8 -5.000 MHZ -2.500 MHz | 100.000 kHz | 787.98188 MHz -52.08 dBm 75.76 dB -50.76 d8
2500 MHz S.000 MHz | 100.000 kHz | 793.01812 MHz 51.83 dBm 75.44 d8 50.44 dB 2,500 MHz 5.000 MHz | 100.000 kHz | 793.01812 MHz -13.58 dBm 43.25d8 -18.25d8
5.000 MHz 12,500 MHz | 100.000 kHz | 799.79348 MHz -52.89 dbm -76.43 dB -41.49 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 797 43841 MHz -52.14 dBm -75.92 dB -40.62 d8
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30 di
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CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.21 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RengeUp | RBW Frequency | PowerAbs | PowerRel | ALimit
-12.500 MHz -5.000 MHz |_100.000 kHz | 785.22826 MHZ ~39.93 dBm -63.14 B -26.14 08

-5.000 MHz -2.500 MHz | 100.000 kHz | 787.98188 MHz -27.44 dBm -50.66 d8 -25.66 dB

2.500 MHz 5.000 MHz | 100.000 kHz | 793.01812 MHz -28.62 dBm 51.83d8 -26.83 d8

5.000 MHz2 12.500 MH2 100.000 kHz 796.56884 MHz -35.40 dBm -58.61 d& -23.61 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05E

LTE Band 14 / 5MHz / 16QAM

Spectrum
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Ref Level 30.00 dam

Offset_10.70 d8

Mode Sweep

Ref Level 30.00 dam__ Offset 10.70 d&
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CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
'Spectrum Emission Mask Standard: None 'Spectrum Emission Mask
Tx Power 22.74 dBm Tx Bandwidth 5.000 MHz

RBW 100.000 kHz

Standard: None

Date: 23 APR 2019 14:0224

Tx Power 22.96 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel |  ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-12.500 MHz -5.000 MH; 100.000 kHz 785.30072 MHz -52.28 dém -75.02 dB -40.02 d8 -12.500 MHz -5.000 MHz 100.000 kHz 785.33696 MHz -52.88 dBm -75.85 dB -40.85 d8
+5.000 MHz -2.500 MHz 100.000 kHz 787.98188 MHz -17.83 dBm ~40.57 dB -15.57 d8 -5.000 MHz -2.500 MHz 100.000 kHz 787.61957 MHz -45.13 dBm -43.09 d8
2.500 MHz 5.000 MHz 100.000 kHz 793.23551 MHz -44.29 dBm -67.03 d8 -42.03 d8 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -19.97 dBm -17.93 d8
5.000 MHz 12.500 MHz 100.000 kMz 799.14130 MHz -52.75 dBm -75.49 dB -40.49 dB 5.000 MHz 12.500 MHz 100.000 kHz 795.51812 MHz -52.16 dBm -40.13 d8
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Date: 23 APR 2019 14.03.55
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CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 22.25 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit |
-12.500 MHz -5.000 MHz 100.000 kHz 785.37319 MHz -40.17 dBm -62.43 dB -27.43d8
5,000 MHz -2.500 MHz 100.000 kHz 787.98188 MHz -28.32 dBm -50.58 dé -25.58 dB.
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -28.56 dBm -50.82 d8 -25.82 d8
5.000 MHz 12.500 MHz 100.000 kHz 795.59058 MHz -35.43 dBm -57.68 dB -22.68 d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05E

LTE Band 14 / 5MHz / 64QAM

Lowest Channel / 1RB

Spectrum

=)

Spectrum

Ref Level 30.00 dam

Offset_10.70 d8

Mode Sweep Ref Level 30.00 dam__ Offset

10.70 d8 Mode Sweep

Limit heck
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heck
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S S0
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-60 d

GF 790.5 MHz

691 pts Span 25.0 MHz CF 790.5 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask
Tx Power 21.76 dBm

Tx Bandwidth 5.000 MHz

standard: None Spectrum Emission Mask

RBW 100.000 kHz Tx Power 21.84 dBm

Standard: None
Tx Bandwidth 5.000 MHz

RBW 100.000 kHz

L JL

Date: 23 APR 2019 14.01:54

L JL

Date: 23 APR 2019 14.04.26

Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel | _ ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-12.500 MHz -5.000 MH; 100.000 kHz 784,79348 MHz -52.37 dém -74.14 dB -39.14 dB -12.500 MHz -5.000 MHz 100.000 kHz 785,22826 MHz -52.90 dBm -74.74 dB -39.74 d8
+5.000 MHz ~2.500 MHz 100.000 kHz 787.98188 MH2 -21.22 dBm 42,99 di -17.99 d8 -5.000 MHz ~2.500 MHz 100.000 kHz 787.87319 MHz -50.01 dBm 71,85 dB -46.85 dB
2.500 MHz 5.000 MHz 100.000 kHz 793.41667 MHz -49.86 dBm -71.62 d8 -46.62 dB 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -20.75 dBm -42.539 d8 -17.59 d8
5.000 MHz 12.500 MHz 100.000 kMz 796.31522 MHz -52.91 dBm -74.68 dB 9.68 dB 5.000 MHz 12.500 MHz 100.000 kHz 795.73551 MHz -52.50 dBm -74.34 dB -39.34 d8
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CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.29 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel |  ALimit
-12.500 MHz ~5.000 MRz |__100.000 kHz | 765.37319 Mz 0,69 dém -61.98 dB -26.98 dB
-5.000 MHZ 500 MHz | 100.000 kHz | 787.98188 MHZ -29.57 dBm -50.86 d8 -25.86 dB
2,500 MHz 5000 MHz | 100.000kHz | 793.01812 MHz 29,21 dBm -50.50 d8 -25.50d8
5.000 MHz 12.500 MHz | 100.000 kHz | 79566304 MHz -35.97 dBm -57.26 dB -22.26 dB
JU [l
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG8N0620-05E

LTE Band 14 / 5MHz / QPSK
Middle Channel / 1RB
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Offset_10.70 d8
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Offset 10.70 d8&
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CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz

Spectrum Emission Mask
Tx Power 23.68 dBm

standard: None
Tx Bandwidth 5.000 MHz

Spectrum Emission Mask
Tx Power 23.72 dBm

Standard: None

RBW 100.000 kHz Tx Bandwidth 5.000 MHz

RBW 100.000 kHz

Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel | Atimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-12.500 MHz -5.000 MH; 100.000 kHz 787.87319 MHz -52.03 dém -75.71 dB -40.71 d8 -12.500 MHz -5.000 MHz 100.000 kHz 783,27174 MHz -52.54 dBm -76.26 dB -41.26 d8
+5.000 MHz -2.500 MHz 100.000 kHz 790.48188 MHz -20.01 dBm ~43.69 dB -18.69 d8 -5.000 MHz -2.500 MHz 100.000 kHz 790.48188 MHz 51,49 dBm -75.21 dB -50.21 d8
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -51.49 dBm -75.16 d8 -50.16 d8 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -19.65 dBm -43.37 d8 -18.37 d8
5.000 MHz 12.500 MHz 100.000 kMz 79856159 MHz -52.78 dBm -76.45 dB -41.45 dB 5.000 MHz 12.500 MHz 100.000 kHz 799.14130 MHz -52.49 dBm -76.21 dB -41.21 dB
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Date: 23 APR 2019 14.06:26 Date: 23 APR 2019 14.05.56
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CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.17 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz ~5.000 MRz |_100.000 kHz | 767.72826 Mz -39.01 dém -62.18 dB -27.18.d8
-5.000 MHZ 500 MHz | 100.000 kHz | 790.48188 MHZ -26.82 dBm -49.99 d8 -24.99 dB
2,500 MHz 5000 MHz | 100.000kHz | 79551812 MHz 28,57 dBm S1.73d8 26.73d8
5.000 MHz 12.500 MHz | 100.000 kHz | 799.06884 MHz -37.08 dBm -60.25 dB -25.25 d8
m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05E

LTE Band 14 / 5MHz / 16QAM

Middle Channel / 1RB

Spectrum
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Ref Level 30.00 dam

Offset_10.70 d8

Mode Sweep

Ref Level 30.00 dam__ Offset

10.70 d8 Mode Sweep

Date: 23 APR 2019 14.06:56

Date: 23 APR 2019 14.05.26
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CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
'Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.86 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.08 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel |  ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-12.500 MHz -5.000 MH; 100.000 kHz 787.80072 MHz -51.74 dém -74.60 dB -39.60 d8 -12.500 MHz -5.000 MHz 100.000 kHz 781,89493 MHz -52.66 dBm = -40.74 d8
+5.000 MHz -2.500 MHz 100.000 kHz 790.48188 MHz 17.86 dBm ~40.72 dB -15.72 d8 -5.000 MHz -2.500 MHz 100.000 kHz 790.11957 MHz -45.26 dBm -43.33 dB
2.500 MHz 5.000 MHz 100.000 kHz 795.73551 MHz -44.05 dBm -66.91 d8 -41.91d8 2.500 MHz 5.000 MHz 100.000 kHz 79551812 MHz -18.90 dBm -16.98 d8
5.000 MHz 12.500 MHz 100.000 kMz 799.79348 MHz -52.79 dBm -75.65 dB -40.65 di 5.000 MHz 12.500 MHz 100.000 kHz 798.23551 MHz -52.20 dBm -40.28 d8
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CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 22.17 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MRz |_100.000 kHz | 767.94565 Mz 0,27 dém -62.44 dB -27.44d8
-5.000 MHZ 500 MHz | 100.000 kHz | 790.48188 MHZ -28.57 dBm -50.74 d8 -25.74d8
2,500 MHz 5000 MHz | 100.000kHz | 79551812 MHz 28,93 dBm 51.10d8 26.10d8
5.000 MHz 12.500 MHz | 100.000 kHz | 798.05435 MHz -37.42 dBm -59.60 d -24.60 48
m
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TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A13-25 of 33




SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG8N0620-05E

LTE Band 14 / 5MHz / 64QAM

Middle Channel / 1RB

Spectrum

=)

Ref Level 30.00 dam

Offset_10.70 d8

Mode Sweep

Spectrum

Ref Level 30.00 d8m__ Offset 10

70 d8 Mode Sweep

Spectrum Emission Mask
Tx Power 21.85dBm

standard: None
Tx Bandwidth 5.000 MHz

RBW 100.000 kHz

Date: 23 APR 2019 14.07.25

T
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20d 1 20d

30 -30

-40d -40d
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CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask
Tx Power 21.81 dBm

Standard: None
Tx Bandwidth 5.000 MHz

RBW 100.000 kHz

Date: 23 APR 2019 14.04:56

Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel |  ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-12.500 MHz -5.000 MH; 100.000 kHz 787.32971 MHz -52.09 dém -73.94 dB -38.94 d8 -12.500 MHz -5.000 MHz 100.000 kHz 78146014 MHz -52.78 dBm -74.59 dB -39.59 d8
+5.000 MHz -2.500 MHz 100.000 kHz 790.48188 MHz -21.10 dBm ~42.94 dB -17.94 d8 -5.000 MHz -2.500 MHz 100.000 kHz 790.11957 MHz -50.10 dBm 71,92 dB -46.92 dB
2.500 MHz 5.000 MHz 100.000 kHz 795.88043 MHz -49.64 dBm -71.49 d8 2.500 MHz 5.000 MHz 100.000 kHz 79551812 MHz -20.16 dBm -41.97 d8 -16.97 d8
5.000 MHz 12.500 MHz 100.000 kMz 799.93841 MHz -52.83 dBm -74.68 dB 5.000 MHz 12.500 MHz 100.000 kHz 798.27174 MHz -52.33 dBm -74.14 dB -39.14 dB
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Spectrum

Ref Level 30.00 d8m

Offset 10.70 d8

Mode Sweep

heck

CF 793.0 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask
Tx Power 21.25 dBm

Standard: None
Tx Bandwidth 5.000 MHz

RBW 100.000 kHz

Range Low |

Date: 23 APR 2019 14.07.65

RangeUp |  RBW Frequency Power Abs | PowerRel |  ALimit |
-12.500 MHz -5.000 MHz 100.000 kHz 787.94565 MHz -41.21 dBm -62.46 dB -27.46 d8
5,000 MHz 500 MHz 100.000 kHz 790.48188 MHz -29.42 dBm 6 -25.68 dB
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -29.84 dBm -26.09 d8
5.000 MHz 12.500 MHz 100.000 kHz 798.12681 MHz -37.31 dBm -23.56 d8
018
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LTE Band 14 / 5MHz / QPSK

Highest Channel / 1RB
&)

Spectrum

Spectrum

Ref Level 30.00 d8m__ Offset 10.70 d& Mode Sweep

Ref Level 30.00 d8m _ Offset 10.70 d& Mode Sweep
@ 1Rm Max
Limit Jheck PAFs heck PAFS
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e T 0
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1J \ )
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-60 d -60 di
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
'Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.67 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.55 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel | Atimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-12.500 MHz -5.000 MH; 100.000 kHz 789.53986 MHz -52.09 dém -75.76 dB -40.76 d8 -12.500 MHz -5.000 MHz 100.000 kHz 789.28623 MHz -52.73 dBm -76.27 dB -41.27 d8
+5.000 MHz -2.500 MHz 100.000 kHz 792.98188 MHz -20.47 dBm ~44.14 dB -19.14 d8 -5.000 MHz -2.500 MHz 100.000 kHz 79298188 MHz -51.26 dBm -74.80 dB -49.80 d8
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -51.79 dBm -75.46 dB -50.46 dB8 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -20.24 dBm -43.79 d8 -18.79 d8
5.000 MHz 12.500 MHz 100.000 kMz B805.33696 MHz -53.01 dBm -76.68 dB -41.68 d8 5.000 MHz 12.500 MHz 100.000 kHz B800.69928 MHz -52.14 dBm -75.69 dB -40.69 d8
~— —
L JU J [ TITITTT L U
Date: 23 APR 2019 14:11.58

Date: 23 APR 2019 141228
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CF 795.5 MHz 691 pts Span 25.0 MHz

Spectrum Emission Mask
™

Standard: None
Power 23.15 dBm

Tx Bandwidth 5.000 MHz

RBW 100.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-12.500 MHz -5.000 MHz 100.000 kHz 790.11957 MHz -36.59 dBm -24.74 d8
-5.000 MHz -2.500 MHz 100.000 kHz 79298188 MHz -26.78 dBm -24.93 dB.
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -29.00 dBm -27.15 d8
5.000 MHz 12,500 MHz | 100.000 kHz | B00.66304 MHz -36.85 dBm -60.00 d -25.00 dB

018
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05E

LTE Band 14 / 5MHz / 16QAM

Highest

Channel / 1RB

Spectrum

=)

Spectrum

Ref Level 30.00 dam

Offset_10.70 d8

Mode Sweep

Ref Level 30.00 dam__ Offset 10.70 d&

Mode Sweep

Spectrum Emission Mask
Tx Power 22.86 dBm

standard: None
Tx Bandwidth 5.000 MHz

RBW 100.000 kHz

@ 1Rm Max
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CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz

Spectrum Emission Mask
Tx Power 22.97 dBm

Standard: None

Tx Bandwidth 5.000 MHz RBW 100.000 kHz

Date: 23 APR 2019 14.09.56

Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel |  ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-12.500 MHz -5.000 MH; 100.000 kHz 790.19203 MHz -52.22 dém -75.08 dB -40.08 d8 -12.500 MHz -5.000 MHz 100.000 kHz 789.50362 MHz -52.89 dBm -75.86 dB -40.86 d8
+5.000 MHz -2.500 MHz 100.000 kHz 792.98188 MHz -18.44 dBm ~41.30 dB -16.30 d8 -5.000 MHz -2.500 MHz 100.000 kHz 792.61957 MHz -45.05 dBm -43.02 d8
2.500 MHz 5.000 MHz 100.000 kHz 798.19928 MHz -44.74 dBm -67.60 d8 -42.60 dB 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -19.21 dBm -17.18 d8
5.000 MHz 12.500 MHz 100.000 kMz 80251087 MHz -52.96 dBm -75.82 dB -40.82 d8 5.000 MHz 12.500 MHz 100.000 kHz B801.13406 MHz -52.54 dBm -40.51 d
i )i
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Date: 23 APR 2019 14:11:27 Date: 23 APR 2019 141259
Spectram i
Ref Level 30.00 d8m _ Offset 10.70 d& Mode Sweep
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Limit gheck PARS
20 dBis 200
10 di
o
10 di
-20 di
30
40 S T
60 df
CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 22.13 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit
-12.500 MHz -5.000 MHz 100.000 kHz 790,22826 MHz -38.46 dBm -60.59 dB -25.59 d8
5,000 MHz 500 MHz 100.000 kHz 79298188 MHz -29.00 dBm -51.13 dB -26.13 dB.
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -30.03 dBm -52.16 d8 -27.16 d8
5.000 MHz 12.500 MHz 100.000 kHz 801.35145 MHz -38.92 dBm -61.05 dé -26.05 dé
( JU ] W e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 14 / 5MHz / 64QAM

Highest Channel / 1RB

Spectrum . Spectrum 2
Ref Level 30.00 dBm__ Offset 10.70 d8 Mode Sweep Ref Level 30.00 d8m _ Offset 10.70 d& Mode Sweep
@ 1Rm Max
Limit gheck PAFs heck PARS
200
i}
10 di 1\ [ 10 di
0 Tt 0
I
10 df “ ; -10 d
|
-20 di -20 d
-30 i -30
i / i
-40 }‘ -40
— ST oS, P oL T ke " e
-60 di
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
'Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.74 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 21.62 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel |  ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-12.500 MHz -5.000 MH; 100.000 kHz 790.19203 MHz -52.46 dém -74.21 dB -39.21d8 -12.500 MHz -5.000 MHz 100.000 kHz 790.26449 MHz -52.87 dBm -74.49 dB -3 d8
+5.000 MHz ~2.500 MHz 100.000 kHz 79298188 MH2 -21.34 dBm ~43.08 dB -18.08 d8 -5.000 MHz ~2.500 MHz 100.000 kHz 792.69203 MH2 49,84 dBm -71.46 dB -46.46 d8
2.500 MHz 5.000 MHz 100.000 kHz 798.41667 MHz -50.41 dBm -72.16 dB -47.16 dB 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -20.86 dBm -17.48 d8
5.000 MHz 12.500 MHz 100.000 kMz 801.31522 MHz -52.88 dBm -74.63 dB 9.63 dB 5.000 MHz 12.500 MHz 100.000 kHz B800.69928 MHz -52,65 dBm -39.26 d8
i )i
L L J L JU J
Date: 23 APR 2019 14:10.57 Date: 23 APR 2019 14:13.29

High

est Channel / Full RB

Spectrum

Ref Level 30.00 d8m

Offset 10.70 d8

Mode Sweep

heck

i,

CF 795.5 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask
Tx Power 21.19 dBm

Standard: None
Tx Bandwidth 5.000 MHz

RBW 100.000 kHz

Date: 23 APR 2019 14:10.26

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MRz |_100.000 kHz | 790.3731 Mz -39.15 dém -60.34 dB 2534 dB
-5.000 MHZ -2.500MHz | 100.000 kHz | 792.98188 MHZ -29.43 dBm -50.62 d8 -25.62 d8
2,500 MHz 5000 MHz | 100.000kHz | 798.01812 MHz -31.10 dBm 52.20d8 27.29d8
5.000 MHz 12.500 MHz | 100.000 kHz | B00.62681 MHz -39.50 dBm -60.69 dB -25.69 dB
m

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 14 / 10MHz / QPSK

Middle Channel / 1RB

Spectrum

=)

Offset_10.70 d8

Mode Sweep

Spectrum

Ref Level 30.00 dam

Offset 10.70 d8&

Mode Sweep

Ref Level 30.00 dém
@ 1Rm Max
Limit Jheck pAFS heck PAFS
200 %
| f
I ‘
10 di T 10 di
0 l% 0 i
-10d f 10 d ! j
20 df L, -20 df ],' .
a0 30
'{
-40 d 40 d
-50 -50 ~
-60 d -60 di
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
'Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.37 dBm Tx Bandwidth 10,000 MHz RBW 100.000 kHz Tx Power 22.89 dBm Tx Bandwidth 10,000 MHz RBW 100.000 kHz
Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-25.000 MHz 100.000 kHz 782,23913 MHz -52.52 dém -75.89 dB -40.89 d8 -25.000 MHz -10.000 MHz 100.000 kHz 773.97826 MHz -53.52 dBm -76.40 dB -41.40 d8
-10.000 MHz -5.000 MHz 100.000 kHz 787.96377 MHz -34.64 dBm -58.01 d8 -33.01 d8 ~10.000 MHz -5.000 MHz 100.000 kHz 787.96377 MHz - 3 dBm -73.62 dB -48.62 d8
5.000 MHz 10.000 MKz 100.000 kHz 798.03623 MHz -51.78 dBm -75.15 d8 -50.15 d8 5.000 MHz 10.000 MHz 100.000 kHz 798.03623 MHz -34.94 dBm -57.83 d8 -32.83 d8
10.000 MHz 25.000 MHz 100.000 kMz 817.23913 MHz -53.65 dBm -77.02 d8 -42.02 dB 10.000 MHz 25.000 MHz 100.000 kHz B803.61594 MHz -52.86 dBm -75.74 dB -40.74 dB
~— R
{ )i J ( JU J W e

Date: 23 APR 2019 14:15.00

Middle Channel / Full RB

Date: 23 APR 2019 14:15.:29

Spectrum

Ref Level 30.00 d8m

Offset 10.70 d8

Mode Sweep

Limit gheck

CF 793.0 MHz

691 pts

Span 50.0 MHz

Spectrum Emission Mask
Tx Power 22.82 dBm

Standard: None

Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |  Alimit
-25.000 MHz | -10,000 MHz | 100.000 kHz | 76289130 MHz 2,50 dBm -65.32 dB -30.32d8
-10.000 MHz -5.000 MHz | 100.000 kHz 7.96377 MHZ -33.01 dém -55.83 d8 -30.83 d8

5.000 MHz 10.000 MHz | 100.000 kHz | 798.03623 MHz -33.85 dBm 56,67 d8 31.67d8
10.000 MHz 25.000 MHz | 100.000 kHz | 80368841 MHz 40,59 dBm -63.41 dB -28.41d8
m

Date: 23 APR 2019 14:17.59
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LTE Band 14 / 10MHz / 16QAM

Middle Channel / 1RB

Spectrum

=)

Spectrum

Ref Level 30.00 dam

Offset_10.70 d8

Mode Sweep

Ref Level 30.00 dam

Offset 10.70 d8&

Mode Sweep

Tx Power 22.46 dBm

Tx Bandwidth 10,000 MHz

RBW 100.000 kHz

Standard: None

200
0 0
[ [
i ) | -
|
-20 di 1 -20 di
' -30
\
- -40 d
\
W 4l 2 %
T A 50 SRR Y S i
-60 di -60 di
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
'Spectrum Emission Mask Standard: None 'Spectrum Emission Mask

Tx Power 22.12 dBm Tx Bandwidth 10,000 MHz RBW 100.000 kHz
Range Low | RBW Frequency | PowerAbs | PowerRel | Atimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz 100.000 kHiz | 762.38406 Mz ~53.45 dbm 75.91 dB -40.91 d8 25.000 MHz | -10,000 MRz |_100.000 kHz | 774.12319 Mz ~53.42 dbm 75.53 dB -40.53 dB
-10.000 MHz E 100.000 kiz -31:24 dem -53.70 d8 -28.70 d8 -10.000 MHz -5.000 MHz | 100.000 kHz | 787.02174 MHz -50.93 dBm 73.05 dB -48.05 d8
5.000 MHz 10.000 MHz | 100.000 kHz | 799.12319 MHz -52.09 dBm 7455 dB -49.55 dB 5.000 MHz 10.000 MHz | 100.000 kHz | 798.03623 MHz 31.52 dBm 53.63 d -28.63 dB
10.000 MHz 25,000 MHz | 100.000 kHz | 804.77536 MHz -53.42 dBm -75.98 dB -40.88 dB 10.000 MHz 25,000 MHz | 100.000 kHz | 803.39855 MHz -53.45 dbm -75.57 dB -40.57 d8
T )i
L L J L JU J
Date: 23 APR 2019 14.15:59 Date: 23APR 2019 14:14:30

Middle Channel / Full RB

Spectrum

Ref Level 30.00 d8m

Offset 10.70 d8& Mode Sweep

(@ 1Rm Max
Limit gheck PARS
20 dBis 200
10 di
0
10 di
20d
-30
40 df
P
50 e
60 d
CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.84 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |  Alimit
-25.000 MHz | -10,000 MHz |_100.000 kHz | 762.96377 Mz 44,20 dBm -66.05 dB -31.05d8
-10.000 MHz -5.000 MHz | 100.000 kHz | 787.96377 MHZ -34.80 dBm -56.64 d8 -31.64d8
5.000 MHz 10.000 MHz | 100.000 kHz | 798.03623 MHz 34,31 dBm 56,15 d8 31.15d8
10.000 MHz 25.000 MHz | 100.000 kHz | 603.54348 MHz 40,45 dBm -62.29 dB -27.29 d8
m

Date: 23 APR 2019 14:17.29
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LTE Band 14 / 10MHz / 64QAM

Middle Channel / 1RB

Spectrum

Spectrum

=)

Ref Level 30.00 d8m__ Offset 10.70 d&

Mode

Ref Level 30.00 d8m__ Offset 10

Sweep

70 d8 Mode Sweep

@ 1Rm Max
Limit ¢heck PABS heck
200

10d q 10 d

0 h 0

_— i .

20 d ‘ ‘,‘ 204

30 30

-40 di -40 d

-50 -50

-60 di -60 di

CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz

691 pts Span 50.0 MHz

Spectrum Emission Mask
Tx Power 21.38 dBm

Tx Bandwidth 10,000 MHz

Spectrum Emission Mask
Tx Power 21.23 dBm

standard: None
RBW 100.000 kHz

Standard: None

Tx Bandwidth 10,000 MHz RBW 100.000 kHz

Date: 23 APR 2019 14:16:29

Date: 23 APR 2019 14:14.00

Rangelow | RangeUp |  RBW Frequency | PowerAbs | PowerRel | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-25.000 MHz -10.000 MH: 100.000 kHz 774.48551 MHz -53.38 dém -74.76 dB -39.76 dB -25.000 MHz -10.000 MHz 100.000 kHz 778.61594 MHz -53.51 dBm -74.73 dB
-10.000 MHz -5.000 MHz 100.000 kHz 377 MHz -33.68 dBm -55.06 d8 -30.06 d8 ~10.000 MHz -5.000 MHz 100.000 kHz 787.67391 MHz -53.41 dBm -74.64 dB
5.000 MHz 10.000 MKz 100.000 kHz 798.03623 MHz -53.22 dBm -74.60 d8 -49.60 d8 5.000 MHz 10.000 MHz 100.000 kHz 798.03623 MHz -36.92 dBm -58.15 d8
10.000 MHz 25.000 MHz 100.000 kMz 815.71739 MHz -53.64 dBm -75.02 d8 -40.02 dB 10.000 MHz 25.000 MHz 100.000 kHz B811.44203 MHz -53.49 dBm -74.72 dB -39.72 d8
JU J ( JU J W e

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dam__ Offset 10.70 d& Mode Sweep

heck

CF 793.0 MHz 691 pts 5|

pan 50.0 MHz

Standard: None

Spectrum Emission Mask
™ Tx Bandwidth 10.000 MHz

Power 20.86 dBm

RBW 100.000 kHz

Date: 23 APR 2019 14:16:59

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit
-25.000 MHz -10.000 MHz 100.000 kHz 782,81884 MHz -45.23 dBm -66.09 dB -31.09 d8
~10.000 MHz -5.000 MHz 100.000 kHz 787.96377 MHz -36.35 dBm -57.21 dB -32.21 d8

5.000 MHz 10.000 MHz 100.000 kHz 798.03623 MHz -35.82 dBm -56.68 dB -31.68 d8
10.000 MHz 25.000 MHz 100.000 kHz 803.25362 MHz -40.91 dBm -61.67 dB -26.67 di
018

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Frequency Stability

Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0040
40 Normal Voltage 0.0052
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0037
0 Normal Voltage 0.0033

-10 Normal Voltage 0.0084 PASS
-20 Normal Voltage 0.0048
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0052
20 Normal Voltage 0.0000
20 Battery End Point 0.0026

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FG8N0620-05E

Appendix B. Test Results of ERP and Radiated Test

<For Ant.0 C>

LTE Band 14 / 5MHz (Average) (GT - LC = 0.7 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 24 24.48 0.2805 23.03 0.2009
Middle QPSK 1 24 24.43 0.2773 22.98 0.1986
Highest 1 24 24.40 0.2754 22.95 0.1972
Lowest 1 12 23.78 0.2388 22.33 0.1710
Middle 16QAM 1 12 23.75 0.2371 22.30 0.1698
Highest 1 12 23.69 0.2339 22.24 0.1675
Lowest 1 24 22.73 0.1875 21.28 0.1343
Middle 64QAM 1 24 22.67 0.1849 21.22 0.1324
Highest 1 24 22.60 0.1820 21.15 0.1303
Limit ERP < 3W Result PASS
LTE Band 14 / 10MHz (Average) (GT - LC = 0.7 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - -
Middle QPSK 1 0 24.70 0.2951 23.25 0.2113
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 0 23.79 0.2393 22.34 0.1714
Highest - - - - - -
Lowest - - - - -
Middle 64QAM 1 0 22.77 0.1892 21.32 0.1355
Highest - - - - - -
Limit ERP < 3W Result PASS

Bl-1of 1
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<For Ant. 1>
LTE Band 14 / 5MHz (Average) (GT - LC = -5.4 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 24 24 .48 0.2805 16.93 0.0493
Middle QPSK 1 24 24.43 0.2773 16.88 0.0488
Highest 1 24 24.40 0.2754 16.85 0.0484
Lowest 1 12 23.78 0.2388 16.23 0.0420
Middle 16QAM 1 12 23.75 0.2371 16.20 0.0417
Highest 1 12 23.69 0.2339 16.14 0.0411
Lowest 1 24 22.73 0.1875 15.18 0.0330
Middle 64QAM 1 24 22.67 0.1849 15.12 0.0325
Highest 1 24 22.60 0.1820 15.05 0.0320
Limit ERP < 3W Result PASS
LTE Band 14 / 10MHz (Average) (GT - LC = -5.4 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 24.70 0.2951 17.15 0.0519
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 0 23.79 0.2393 16.24 0.0421
Highest - - - - - -
Lowest - - - - - -
Middle 64QAM 1 0 22.77 0.1892 15.22 0.0333
Highest - - - - - -
Limit ERP < 3W Result PASS

B2-1of 1
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Report No. : FG8N0620-05E

Radiated Spurious Emission

<Ant. 0_C>
LTE Band 14
LTE Band 14 / 5MHz / QPSK
Channel Frfl?/lfzn)c y ((IjEBRnlj ) (:ién ni]t) S\r:”irt ReSaZ?ng Pi.vfér Txlfszble TX gr;ti?]nna POI?S/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
1584 -60.50 -42.15 -18.35 -70.58 -65.87 0.90 8.42 H
2378 -50.56 -13 -37.56 -65.05 -57.82 1.12 10.53 H
3171 -54.85 -13 -41.85 -70.73 -63.11 1.30 11.71 H
H
H
H
Lowest
1584 -61.19 -42.15 -19.04 -70.80 -66.56 0.90 8.42 \Y,
2378 -49.60 -13 -36.60 -63.94 -56.86 112 10.53 \Y,
3171 -54.49 -13 -41.49 -70.84 -62.75 1.30 11.71 \Y,
V
\Y
\Y,
1592 -60.52 -42.15 -18.37 -70.45 -65.92 0.90 8.45 H
2385 -50.98 -13 -37.98 -65.46 -58.24 1.12 10.54 H
3184 -54.82 -13 -41.82 -70.70 -63.11 1.30 11.74 H
H
H
H
Middle
1592 -60.92 -42.15 -18.77 -70.50 -66.32 0.90 8.45 \Y
2385 -50.63 -13 -37.63 -64.96 -57.89 112 10.54 \Y,
3184 -54.50 -13 -41.50 -70.85 -62.79 1.30 11.74 Y
\Y,
\Y
\Y,
TEL : 886-3-327-3456 Page Number : B3-10of 6

FAX : 886-3-328-4978
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1595 -60.66 -42.15 -18.51 -70.60 -66.07 0.90 8.46 H

2392 -51.50 -13 -38.50 -65.86 -58.77 1.13 10.55 H

3192 -54.94 -13 -41.94 -70.85 -63.25 1.30 11.76 H

H

H

H

H

Highest

1595 -61.18 -42.15 -19.03 -70.76 -66.59 0.90 8.46 \%

2392 -49.97 -13 -36.97 -64.29 -57.24 1.13 10.55 \%

3192 -54.31 -13 -41.31 -70.73 -62.62 1.30 11.76 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B3-2 of 6
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LTE Band 14 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1577 -60.83 -42.15 -18.68 -70.9 -66.18 0.90 8.39 H
2368 -51.30 -13 -38.30 -65.91 -58.54 1.12 10.52 H
3154 -55.24 -13 -42.24 -71.1 -63.46 1.30 11.67 H
H
H
H
H
Middle
1577 -61.11 -42.15 -18.96 -70.71 -66.46 0.90 8.39 \Y,
2368 -51.81 -13 -38.81 -66.16 -59.05 1.12 10.52 \Y,
3154 -54.72 -13 -41.72 -71.02 -62.94 1.30 11.67 Y,
Y,
\Y,
\Y,
\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<Ant. 1>
LTE Band 14
LTE Band 14 / 5MHz / QPSK
Channel FTEAL:_E”; y ((IjEBRnlj ) (:ién r’i\t) S\r{:lrt R;Z?ng Piﬁér Txlgsible TX gr;ti?nna POI?S/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
1584 -57.56 -42.15 -15.41 -67.64 -62.93 0.90 8.42 H
2376 -56.16 -13 -43.16 -70.65 -63.41 1.12 10.53 H
3168 -54.53 -13 -41.53 -70.41 -62.78 1.30 11.70 H
H
H
H
Lowest
1584 -53.73 -42.15 -11.58 -63.34 -59.10 0.90 8.42 \Y,
2376 -56.71 -13 -43.71 -71.05 -63.96 112 10.53 \Y
3168 -53.90 -13 -40.90 -70.25 -62.15 1.30 11.70 \Y,
Y,
\Y
\Y,
1592 -55.18 -42.15 -13.03 -65.11 -60.58 0.90 8.45 H
2385 -55.92 -13 -42.92 -70.40 -63.18 1.12 10.54 H
3180 -54.16 -13 -41.16 -70.04 -62.44 1.30 11.73 H
H
H
H
Middle
1592 -52.61 -42.15 -10.46 -62.19 -58.01 0.90 8.45 \Y
2385 -56.43 -13 -43.43 -70.76 -63.69 112 10.54 \Y,
3180 -54.00 -13 -41.00 -70.35 -62.28 1.30 11.73 Y
\Y,
\Y
\Y,
TEL : 886-3-327-3456 Page Number : B3-4 of 6
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1592 -56.65 -42.15 -14.50 -66.58 -62.05 0.90 8.45 H

2392 -56.40 -13 -43.40 -70.76 -63.67 1.13 10.55 H

3190 -54.59 -13 -41.59 -70.50 -62.89 1.30 11.76 H

H

H

H

H

Highest

1592 -52.94 -42.15 -10.79 -62.52 -58.34 0.90 8.45 \%

2392 -56.68 -13 -43.68 -71.00 -63.95 1.13 10.55 \%

3190 -54.54 -13 -41.54 -70.96 -62.84 1.30 11.76 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B3-50f 6
FAX : 886-3-328-4978
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Report No. : FG8N0620-05E

LTE Band 14 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1576 -52.89 -42.15 -10.74 -62.96 -58.23 0.90 8.39 H
2364 -56.53 -13 -43.53 -71.14 -63.77 1.12 10.51 H
3152 -55.31 -13 -42.31 -71.17 -63.53 1.30 11.66 H
H
H
H
H
Middle
1576 -52.40 -42.15 -10.25 -62 -57.74 0.90 8.39 \Y,
2364 -56.51 -13 -43.51 -70.86 -63.75 1.12 10.51 \Y,
3152 -54.74 -13 -41.74 -71.04 -62.96 1.30 11.66 Y,
Y,
\Y,
\Y,
\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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